LC9 Accessory Drive Package Specifications Package Part Number With or Without Air Conditioning

Save this PDF as:
 WORD  PNG  TXT  JPG

Dimension: px
Commencer à balayer dès la page:

Download "LC9 Accessory Drive Package Specifications Package Part Number With or Without Air Conditioning"

Transcription

1 LC9 Accessory Drive Package Specifications Package Part Number With or Without Air Conditioning Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is committed to providing proven, innovative performance technology that is truly... more than just power. Chevrolet Performance parts are engineered, developed and tested to exceed your expectations for fit and function. Please refer to our catalog for the Chevrolet Performance Authorized Center nearest you or visit our website at This publication provides general information on the installation of a Chevrolet Performance serpentine belt accessory drive package (serpentine belt package). Please read this entire publication before starting work. Also, please verify that all of the components listed below are in fact included in the kit. The information below is divided into the following sections: package contents, installation instructions. The serpentine belt package incorporates modern technology in a package that can be installed on most factory small block Generation 3-4 engines. The serpentine belt package includes all the necessary brackets and hardware, pulleys, tensioner, alternator, power steering pump, A/C compressor and belt that are not included with a CPP 5.3L Crate engine. If you do not have a CPP 5.3L Crate engine, refer to the important note below (page 2) for additional hardware you may need that is not included with this kit. This package is designed to provide you a complete serpentine belt accessory drive package for your CPP 5.3L Crate engine. This kit is based on the accessory drive system from late model light duty truck. It uses factory engineered brackets and components to ensure high quality as well as the factory belt tensioner to maintain proper belt tension during operation. These specifications are intended as a supplement to factory service manuals. It is not the intent of these specifications to replace the comprehensive and detailed service practices explained in the factory service manuals. Observe all safety precautions and warnings in the service manuals when installing this package in any vehicle. Wear eye protection and appropriate protective clothing. Support the vehicle securely with jack stands when working under or around it. Use only the proper tools. Exercise extreme caution when working with flammable, corrosive, and hazardous liquids and materials. Some procedures require special equipment and skills. If you do not have the appropriate training, expertise, and tools to perform any part of this conversion safely, this work should be done by a professional. The information contained in this publication is presented without any warranty. All the risk for its use is entirely assumed by the user. Specific component design, mechanical procedures, and the qualifications of individual readers are beyond the control of the publisher, and therefore the publisher disclaims all liability incurred in connection with the use of the information provided in this publication. Chevrolet, Chevy, the Chevrolet Bow Tie Emblem, General Motors, and GM are all registered trademarks of the General Motors Corporation. 1 12

2 Kit Contents Item Number Part Number Quantity Description Fastener Torque Power Steering Pump and Generator Belt, Serp Pulley, Idler w/bolt Generator Bolt, Generator M10x1.5x90mm 50NM 37 lb-ft Pump Brace, P/Stg Nut, P/Stg Brace 50NM 37 lb-ft Bolt, P/Stg Brace M10x1.5x20mm 50NM 37 lb-ft Pulley, P/Stg Pump Bolt, P/Stg Pump M10x1.5x35mm 50NM 37 lb-ft Power Steering Pump Pulley Install Tool Bolt, P/Stg Install 3/8" x Nut, P/Stg Install 3/8" x Washer, P/Stg Install Air Conditioning Compressor Bracket, A/C Comp Bolt, A/C Bracket M10x1.5x35mm 50NM 37 lb-ft Bolt, A/C Comp M10x1.5x65mm 50NM 37 lb-ft Bolt, A/C Comp M10x1.5x45mm 50NM 37 lb-ft Belt Kit, A/C (w/tool) Important Note: This kit is designed to include the necessary parts to install the complete kit on a CPP Crate 5.3L engine. If you do not have a CPP Crate 5.3L engine, you may need some additional hardware. The following parts are included with the CPP 5.3L Crate engine and are not part of this kit: Bolt, Tensioner Tensioner Bracket, Steering/Generator Bolt, Bracket Balancer Bolt, Balancer Kit, Water Pump (includes gaskets) Bolt, Water Pump 5.3L LC9 Crate Engine 2 12

3 Installation Procedure: The figure below shows the accessory drive package installed on a typical small block application. Refer to this picture and following pictures for clarification during the installation of the various components included in this package. 3. Install A/C belt as per instructions included in the belt kit. NOTE: If you are installing Air Conditioning, it is recommended to install the A/C compressor, bracket and belt before installing the main drive belt. If you are not using air conditioning, skip the first 3 steps and begin on step Install Power Steering Pump Brace to rear of pump using (2) nuts and torque to 50 Nm (37 lb ft). 1. Install the A/C compressor bracket using (3) bolts and torque bolts to 50 Nm (37 lb ft). 2. Install A/C Compressor using (3) (long) and (1) (short) bolt and torque to 50 Nm (37 lb ft). 5. Install Power Steering Pump to bracket using (3) bolts and torque to 50 Nm (37 lb ft). 3 12

4 6. Install brace bolt to block and torque to 50 Nm (37 lb ft). 9. Install Generator using (2) bolts and torque to 55 Nm (41 lb ft). 7. Install Power Steering Pump Pulley to Pump using the supplied 3/8 x 16 bolt, nut, and washer. Thread the bolt into the shaft all the way until it bottoms out (finger tight). Start the pulley by hand onto the end of the pump shaft and align it so it will press on straight. Using the washer and nut, snug the pulley onto the shaft and recheck to ensure the pulley is starting straight. 10. Install Idler Pulley on bracket boss below Generator as show. Torque bolt to 50 Nm (37 lb ft). 8. Using two wrenches, hold the bolt and tighten the nut against the washer to press the pulley onto the shaft. The pulley is completely installed once the outside of the pulley hub is flush with the end of the pump shaft (see picture below). Remove and discard 3/8" bolt, nut and washer. 11. Install belt as shown. NOTE: Power steering pump uses a standard size 16mm x 1.5 o-ring hydraulic fitting for the pressure line outlet. 4 12

5 French Spécifications de l'ensemble d'entraînement des accessoires LC9 Numéro de pièce de l'ensemble Avec ou sans climatisation Nous vous remercions d'avoir choisi Chevrolet Performance comme source de haute performance. Chevrolet Performance s'est engagée à offrir une technologie de rendement éprouvée et novatrice qui est réellement... beaucoup plus que de la puissance. Les pièces de Chevrolet Performance ont été conçues, élaborées et mises à l'essai de manière à dépasser vos attentes de réglage précis et de fonction. Veuillez vous reporter à notre catalogue pour connaître le centre Chevrolet Performance autorisé le plus près de chez vous ou visitez notre site Web à Cette publication fournit des informations générales sur la pose d'un groupe courroie multifonction d'entraînement des accessoires de Chevrolet Performance (groupe courroie multifonction). Veuillez lire en entier la présente publication avant de commencer à travailler. De plus, veuillez vérifier que tous les composants indiqués ci-dessous sont bien compris dans la trousse. Les renseignements ci-dessous sont divisés selon les sections suivantes : contenu de l'ensemble, instructions de pose. L'ensemble courroie multifonction intègre une technologie de pointe pouvant être posée sur la plupart des moteurs d'usine à bloc compact de 3e et 4e générations. L'ensemble courroie multifonction comprend toutes les pièces nécessaires, notamment les supports, la quincaillerie, les poulies, le tendeur, l'alternateur, la pompe de servodirection, le compresseur de climatiseur et la courroie, qui ne sont pas incluses avec un moteur en caisse 5.3 L CPP. Si vous n'avez pas un moteur en caisse 5.3 L CPP, se reporter à la remarque importante ci-dessous (page 2) pour connaître la quincaillerie supplémentaire dont vous pourriez avoir besoin et qui n'est pas incluse avec cette trousse. Cet ensemble est conçu pour vous offrir un ensemble courroie d'entraînement des accessoires complet pour le moteur en caisse 5.3 L CPP. Cette trousse est axée sur le système d'entraînement des accessoires du dernier modèle de camion léger. Il utilise des supports et des composants conçus en usine, qui garantissent une qualité supérieure, et un tendeur de courroie d'usine qui maintient la bonne tension de fonctionnement. Ces caractéristiques techniques constituent un supplément aux manuels d'entretien d'usine. Ces caractéristiques techniques ne sont pas destinées à remplacer les pratiques d'entretien complètes et détaillées expliquées dans les manuels de réparation d'usine. Observer toutes les précautions et tous les avertissements en matière de sécurité présentés dans le Manuel d'entretien au moment d'installer ce groupe dans n'importe quel véhicule. Porter un protecteur pour la vue et des vêtements de protection appropriés. Soutenir fermement le véhicule avec des chandelles au moment de travailler sous le véhicule ou autour de celui-ci. Utiliser seulement les outils appropriés. Faire preuve d'extrême prudence lorsqu'on travaille avec des liquides ou des matériaux inflammables, corrosifs ou dangereux. Certaines procédures nécessitent l'utilisation d'un équipement spécial et des habiletés particulières. Si vous ne possédez pas la formation, l'expertise et les outils nécessaires pour effectuer toute partie de cette conversion en toute sécurité, ce travail devrait être réalisé par un professionnel. Les renseignements contenus dans cette publication sont présentés sans aucune garantie. Tout risque encouru pendant l'utilisation de cette publication est entièrement assumé par l'utilisateur. La conception de composant spécial, les procédures mécaniques et les qualifications de chaque lecteur sont hors du contrôle de l'éditeur et c'est pourquoi il décline toute responsabilité afférente en lien avec l'utilisation des renseignements fournis dans cette publication. Chevrolet, Chevy, l'emblème Chevrolet, General Motors et GM sont des marques déposées de General Motors. 5 12

6 French Contenu de la trousse Numéro d'article Numéro de pièce Quantité Description Couple de serrage des fixations Pompe à servodirection et alternateur Courroie multifonction Poulie, poulie tendeur avec boulon Alternateur Boulon, alternateur M10 x 1,5 x 90 mm 50NM 37 lb pi Pompe Renfort, servodirection Écrou, renfort de servodirection 50NM 37 lb pi Boulon, renfort de servodirection M10 x 1,5 x 20 mm 50NM 37 lb pi Poulie, pompe de servodirection Boulon, pompe de servodirection M10 x 1,5 x 35mm 50NM 37 lb pi Outil de pose de poulie de pompe à servodirection Boulon, pose de la servodirection 3/8 po x Écrou, pose de la servodirection 3/8 po x Rondelle, pose de la servodirection Climatisation Compresseur Support, compresseur de climatiseur Boulon, support de climatiseur M10 x 1,5 x 35 mm 50NM 37 lb pi Boulon, compresseur de climatiseur M10 x 1,5 x 65 mm 50NM 37 lb pi Boulon, compresseur de climatiseur M10 x 1,5 x 45 mm 50NM 37 lb pi Trousse de courroie, climatiseur (avec outil) Remarque importante : Cette trousse comprend les pièces nécessaires à la pose de la trousse complète sur un moteur en caisse 5.3 L CPP. Si vous n'avez pas un moteur en caisse 5.3 L CPP, vous pourriez avoir besoin de quincaillerie supplémentaire. Les pièces suivantes sont comprises avec le moteur en caisse 5.3 L CPP et ne font pas partie de cette trousse : Moteur en caisse 5.3 L LC Boulon, tendeur Tendeur Support, direction / alternateur Boulon, support Arbre d'équilibrage Boulon, arbre d'équilibrage Trousse, pompe à eau, comprend les joints Boulon, pompe à eau 6 12

7 French Procédure d'installation : La figure ci-dessous montre l'ensemble d'entraînement des accessoires posé sur une application à petit bloc normale. Se reporter à cette photo et aux photos suivantes pour faciliter la pose des différents composants inclus dans l'ensemble. 3. Poser la courroie du climatiseur selon les directives comprises dans la trousse de courroie. NOTA : Pour la pose d'un climatiseur, il est recommandé de poser le compresseur de climatiseur, le support et la courroie avant la courroie d'entraînement principale. Si aucun climatiseur n'est posé, ignorer les trois premières étapes et commencer à l'étape Poser le support de compresseur de climatiseur avec (3) boulons et serrer les boulons à 50 Nm (37 lb pi). 4. Poser le support de pompe de servodirection à l'arrière de la pompe avec (2) écrous , puis les serrer à 50 Nm (37 lb pi). 2. Poser le compresseur de climatiseur avec (3) boulons (long) et (1) boulon (court), puis les serrer à 50 Nm (37 lb pi). 5. Poser la pompe de servodirection sur le support avec (3) boulons , puis les serrer à 50 Nm (37 lb pi). 7 12

8 French 6. Poser le boulon de support pour bloquer l'ensemble, puis serrer à 50 Nm (37 lb pi). 9. Poser l'alternateur avec les (2) boulons et les serrer à 55 Nm (41 lb pi). 7. Poser la poulie de pompe de servodirection sur la pompe avec le boulon 3/8 x 16, la rondelle et l'écrou fournis. Enfiler le boulon dans l'arbre jusqu'à ce qu'il touche le fond (serrer à la main). Actionner manuellement la poulie jusqu'à l'extrémité de l'arbre de la pompe et l'aligner de façon à ce qu'elle continue tout droit. Utiliser la rondelle et l'écrou pour bien ajuster la poulie sur l'arbre et vérifier à nouveau la poulie pour s'assurer qu'elle est droite dès le départ. 10. Poser la poulie intermédiaire sur le bossage du support, sous l'alternateur, comme illustré. Serrer le boulon à 50 Nm (37 lb pi). 8. Utiliser une clé pour tenir le boulon et une clé pour serrer l'écrou contre la rondelle afin de presser la poulie sur l'arbre. La pose de la poulie est complète une fois que l'extérieur du moyeu de la poulie est au ras de l'extrémité de l'arbre de la pompe (voir la photo ci-dessous). Déposer et jeter le boulon 3/8 po, l'écrou et la rondelle. 11. Poser la courroie comme illustré. REMARQUE : La pompe de servodirection utilise un raccord hydraulique à joint torique de dimension standard 16 mm x 1,5 pour la sortie de la canalisation de pression. 8 12

9 Spanish Especificaciones de paquete de transmisión auxiliar LS9 Número de parte de paquete Con o sin aire acondicionado Gracias por elegir Chevrolet Performance como su fuente de alto desempeño. Chevrolet Performance está comprometido a proporciona tecnología de desempeño comprobada e innovadora que en realidad... sea más que sólo potencia. Las partes de Chevrolet Performance están diseñadas, desarrolladas y probadas para exceder sus expectativas de ajuste y función. Por favor consulte nuestro catálogo respecto al Centro Autorizado de Chevrolet Performance más cercano a usted o visite nuestra página en Internet Esta publicación proporciona información general sobre la instalación de un paquete de transmisión auxiliar de banda serpentina de Chevrolet Performance (paquete de banda serpentina). Por favor lea esta publicación completa antes de comenzar el trabajo. Además, por favor verifique que todos los componentes indicados a continuación estén incluidos en el juego. La siguiente información se divide en las siguientes secciones: contenido de paquete, instrucciones de instalación. El paquete de banda serpentina incorpora tecnología moderna en un paquete que se puede instalar en la mayoría de los motores de Generación 3-4 de bloque pequeño de fábrica. Este paquete de banda serpentina incluye todos los soportes y herraje, poleas, tensor, alternador, bomba de dirección hidráulica, compresor de aire acondicionado (A/C) y banda necesarios que no están incluidos con un motor de Paquete de 5.3L de CPP. Si no tiene un motor de Paquete de 5.3L de CPP, consulte la siguiente nota importante (página 2) para el herraje adicional que pueda necesitar que no esté incluido con este juego. Este paquete está diseñado para proporcionarle un paquete de transmisión auxiliar de banda serpentina completo para su motor de Paquete de 5.3L de CPP. Este juego se basa en el sistema de transmisión auxiliar del último modelo de camión de servicio ligero. Utiliza soportes y componentes diseñados en fábrica para asegurar la alta calidad así como el tensor de banda de fábrica para mantener la tensión adecuada de la banda durante la operación. Se pretende que estas especificaciones sean un complemento para los manuales de servicio de fábrica. No se pretende que estas especificaciones reemplace las prácticas de servicio completas y detalladas explicadas en los manuales de servicio de fábrica. Observe todas las precauciones de seguridad y advertencias de los manuales de servicio durante la instalación de este paquete en cualquier vehículo. Utilice protección para los ojos y ropa de protección adecuada. Soporte el vehículo firmemente con los puntales hidráulicos cuando trabaje bajo o alrededor de éste. Sólo use las herramientas adecuadas. Tenga mucha precaución cuando trabaje con líquidos y materiales inflamables, corrosivos y peligrosos. Algunos procedimientos requieren equipo y habilidades especiales. Si no tiene la capacitación, experiencia, y herramientas apropiadas para realizar cualquier parte de esta conversión con seguridad, este trabajo debe ser realizado por un profesional. La información contenida en esta publicación se presenta sin ninguna garantía. El usuario asume completamente todo el riesgo por su uso. El diseño de componentes específicos, los procedimientos mecánicos, y las calificaciones de los lectores están más allá del control del editor, y por lo tanto el editor declina cualquier responsabilidad incurrida en conexión con el uso de la información provista en esta publicación. Chevrolet, Chevy, el Emblema de Corbatín Chevrolet, General Motors, y GM son marcas comerciales registradas de General Motors Corporation. 9 12

10 Spanish Contenido del Juego Elemento número Número de parte Cantidad Descripción Apriete de sujetador Bomba y Generador de Bomba de Dirección Hidráulica Banda, Serpentina Polea, polea guía con tornillo Generador Tornillo, Generador M10x1.5x90mm 50NM 37 lbs pie Bomba Puntal, Dirección hidráulica Tuerca, Puntal de Dirección hidráulica 50NM 37 lbs pie Perno, Puntal de Dirección hidráulica M10x1.5x20mm 50NM 37 lbs pie Polea, Bomba de Dirección hidráulica Perno, Bomba de Dirección hidráulica M10x1.5x35mm 50NM 37 lbs pie Herramienta de Instalación de Polea de Bomba de Dirección Hidráulica Tornillo, Instalación de Dirección hidráulica 3/8 " x Tuerca, Instalación de Dirección hidráulica 3/8 " x Arandela, Instalación de dirección hidráulica Aire acondicionado Compresor Soporte, Compresor de aire acondicionado (A/C) Tornillo, Soporte de aire acondicionado M10x1.5x35mm 50NM 37 lbs pie Tornillo, Compresor de aire acondicionado M10x1.5x65mm 50NM 37 lbs pie Tornillo, Compresor de aire acondicionado M10x1.5x45mm 50NM 37 lbs pie Juego de banda, Aire Acondicionado (con herramienta) Nota Importante: Este juego está diseñado para incluir las partes necesarias para instalar el juego completo en un motor de paquete de 5.3L CPP. Si no tiene un motor de paquete de 5.3L CPP, puede necesitar algún hardware adicional. Las siguientes partes están incluidas con el motor de Paquete 5.3L CPP y no son parte de este juego: Tornillo, Tensor Tensor Soporte, Dirección/Generador Tornillo, Soporte Balanceador Tornillo, Balanceador Juego, Bomba de Agua, incluye empaques Tornillo, Bomba de agua Motor de paquete 5.3L LC

11 Spanish Procedimiento de instalación: La siguiente figura muestra el paquete de transmisión auxiliar instalado en una aplicación típica de bloque pequeño. Consulte esta ilustración y las siguientes respecto a aclaraciones durante la instalación de los varios componentes incluidos en este paquete. 3. Instale la banda de aire acondicionado conforme a las instrucciones incluidas en el juego de banda. NOTA: Si instala el Aire acondicionado, se recomienda instalar el compresor de aire acondicionado, el soporte y la banda antes de instalar la banda de la transmisión principal. Si no utiliza el aire acondicionado, omita los primeros 3 pasos y comience en el paso Instale el soporte de compresor de aire acondicionado con los (3) tornillos y apriete los tornillos a 50 Nm (37 lb pie). 4. Instale el Puntal de la bomba de dirección hidráulica a la parte posterior de la bomba con las (2) tuercas y apriete a 50 Nm (37 lb pie). 2. Instale el compresor de aire acondicionado con el tornillo (3) (largo) y (1) (corto) y apriete a a 50 Nm (37 lb pie). 5. Instale la bomba de dirección hidráulica al soporte con los (3) tornillos y apriete a 50 Nm (37 lb pie)

12 Spanish 6. Instale el tornillo de puntal al bloque y apriete a 50 Nm (37 lb pie). 9. Instale el Generador con los (2) tornillos y apriete a 55 Nm (41 lbs pie). 7. Instale la polea de la bomba de dirección hidráulica a la bomba con el perno, tuerca y arandela de 3/8 x 16 suministrados. Enrosque el perno dentro del eje completamente hasta que toque el fondo (apriete con los dedos). Comience la polea con la mano sobre el extremo del eje de la bomba y alineelo de forma que ejerza presión de forma recta. Con la arandela y la tuerca, apriete la polea sobre el eje y vuelva a verificar para asegurar que la polea comience recta. 10. Instale la polea intermedia sobre el cubo del soporte debajo del Generador como se muestra. Apriete el tornillo a 50 Nm (37 lb pie). 8. Con dos llaves, sostenga el tornillo y apriete la tuerca contra la arandela para presionar la polea sobre el eje. La polea está completamente instalada una vez que el exterior del cubo de la polea esté al ras con el extremo del eje de la bomba (vea la siguiente ilustración). Retire y descrte el perno, tuerca y arandela de 3/8". 11. Instale la banda como se muestra. NOTA: La bomba de dirección hidráulica usa un accesorio hidráulico de anillo O de tamaño estándar de 16mm x 1.5 para la salida de la línea de presión

LT1 Serpentine Belt Accessory Drive Package Specifications Package Part Number Production FEAD configuration

LT1 Serpentine Belt Accessory Drive Package Specifications Package Part Number Production FEAD configuration LT1 Serpentine Belt Accessory Drive Package Specifications Package Part Number 19329990 Production FEAD configuration Thank you for choosing Chevrolet Performance parts as your high performance source.

Plus en détail

LTG Crate Engine Accessory Drive Package Specifications

LTG Crate Engine Accessory Drive Package Specifications LTG Crate Engine Accessory Drive Package Specifications Package Part Number 19329020 Thank you for choosing Chevrolet Performance Parts as your high performance source. Chevrolet Performance Parts is committed

Plus en détail

Chevrolet Performance Authorized Center nearest you or visit our website at

Chevrolet Performance Authorized Center nearest you or visit our website at TITLE PART NO. 19202977 SHEET 1 OF 12 Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is committed to providing proven, innovative performance technology

Plus en détail

LT4 Dry Sump Serpentine Belt Accessory Drive Package Specifications

LT4 Dry Sump Serpentine Belt Accessory Drive Package Specifications LT4 Dry Sump Serpentine Belt Accessory Drive Package Specifications Package Part Number 12679846 = Complete With Air Conditioning Thank you for choosing Chevy Performance as your high performance source.

Plus en détail

Camaro LT1 Serpentine Belt Accessory Drive Package Specifications

Camaro LT1 Serpentine Belt Accessory Drive Package Specifications Camaro LT1 Serpentine Belt Accessory Drive Package Specifications Package Part Number 12678595 Camaro Main FEAD Package Part Number 12678596 Camaro AC add on Thank you for choosing Chevrolet Performance

Plus en détail

Wet Sump Serpentine Belt Accessory Drive Package Specifications

Wet Sump Serpentine Belt Accessory Drive Package Specifications Wet Sump Serpentine Belt Accessory Drive Package Specifications Package Part Number 19332590 = Main Accessory Drive without Air Conditioning Package Part Number 19332591 = Air Conditioning Add-on Instruction

Plus en détail

CTS-V Accessory Drive Package Specifications

CTS-V Accessory Drive Package Specifications Specifications Package Part Number 19155066 = With Air Conditioning Thank you for choosing Chevy Performance as your high performance source. Chevy Performance is committed to providing proven, innovative

Plus en détail

Modified LSA Accessory Drive Package Specifications

Modified LSA Accessory Drive Package Specifications Modified Specifications Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is committed to providing proven, innovative performance technology that is truly...

Plus en détail

Serpentine Belt Accessory Drive Pkg Specifications

Serpentine Belt Accessory Drive Pkg Specifications Serpentine Belt Accessory Drive Package Specifications Package Part Number 19155067 = With Air Conditioning Thank you for choosing GM Performance Parts as your high performance source. GM Performance Parts

Plus en détail

LSA Accessory Drive Package Specifications

LSA Accessory Drive Package Specifications Specifications Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is committed to providing proven, innovative performance technology that is truly... more

Plus en détail

6 Speed Manual FWD Transmission F40

6 Speed Manual FWD Transmission F40 6 Speed Manual FWD Transmission F40 Kit Contents: Part Number Description Quantity 24284070 F40 6 speed 1 24284071 I-sheet 1 Thank you for choosing Chevrolet Performance as your high performance source.

Plus en détail

LTG RWD & FWD Engine Completion Package Specifications

LTG RWD & FWD Engine Completion Package Specifications LTG RWD & FWD Engine Completion Package Specifications Package Part Number 19332838 LTG RWD & FWD Thank you for choosing Chevy Performance as your high performance source. Chevy Performance is committed

Plus en détail

Installation Guide. Toilet Seat. Français, page Français-1 Español, pagina Español A

Installation Guide. Toilet Seat. Français, page Français-1 Español, pagina Español A Installation Guide Toilet Seat P70003-00, P70023-00, P70024-00, P70033-00, P70034-00, P70053-00, P70054-00, P70074-00, P70075-00, P70103-00, P70131-00 Français, page Français-1 Español, pagina Español-1

Plus en détail

GM Performance Parts Exhaust Tip Kit Specifications Part Number

GM Performance Parts Exhaust Tip Kit Specifications Part Number GM Performance Parts Exhaust Tip Kit Specifications Part Number 19165195 Thank you for choosing GM Performance Parts as your high performance source. GM Performance Parts is committed to providing proven,

Plus en détail

A. Installation Addendum Addendum pour l installation Suplemento de instalación

A. Installation Addendum Addendum pour l installation Suplemento de instalación Installation Addendum Addendum pour l installation Suplemento de instalación Handle and Valve Installation Installation de la poignée et de la valve Instalación de la manija y la válvula INSTALLATION ADDENDUM

Plus en détail

Hood Deflector FIGURE 3 FIGURE 4 FIGURE 5 3X CENTER AND END BRACKETS FIGURE 1 FIGURE 6 FIGURE 2. Hood Deflector IR 07FB07A SHEET 1 OF 6

Hood Deflector FIGURE 3 FIGURE 4 FIGURE 5 3X CENTER AND END BRACKETS FIGURE 1 FIGURE 6 FIGURE 2. Hood Deflector IR 07FB07A SHEET 1 OF 6 Very Important Read all instructions before installation. IGURE 3 it Contents Item Description Quantity A 1 Spring Clip 2 C 8-32x1/2" Phillips lack Screw 2 D Washer - lack 2 E Center racket 1 End racket

Plus en détail

LANDING PAD #13. CATCH MOUNT (with screw)(2x)

LANDING PAD #13. CATCH MOUNT (with screw)(2x) LANDING PAD #13 M8 Fastener (1X) M8 washer (1X) M6 Fastener (2X) M6 washer (2X) CATCH MOUNT (with screw)(2x) COVER (4X) BARE mount (NO SCREW)(2X) INCLUDED TOOLS: CATCH Mount Pad (2X) HEX WRENCH (1X) SIX

Plus en détail

LANDING PAD #15 INCLUDED TOOLS: bare MOUNT (Passenger Rear) CATCH MOUNT (Driver Rear) (with screw) CATCH MOUNT(Passenger Front) (with screw)

LANDING PAD #15 INCLUDED TOOLS: bare MOUNT (Passenger Rear) CATCH MOUNT (Driver Rear) (with screw) CATCH MOUNT(Passenger Front) (with screw) LANDING PAD #15 bare MOUNT (Passenger Rear) (USE SUPPLIED M8 FASTENER AND WASHER) COVER (4X) CATCH MOUNT (Driver Rear) (with screw) bare mount (Driver Front) (USE SUPPLIED M6 FASTENER AND WASHER) CATCH

Plus en détail

Installation Instructions I - Sheet Number WTBF47 Rev.B

Installation Instructions I - Sheet Number WTBF47 Rev.B Installation Instructions I - Sheet Number WTBF47 Rev.B Important Safety Information Contents CAUTION - Before driving, ensure that the hood shield is properly anchored to vehicle. Do not use automatic

Plus en détail

Sawyer A B C D E F G H I J K L. Low Media Stand / Meuble Audio-Vidéo / Estante Bajo para Televisión y Accesorios. x 08 x 08 x 10 x 12 x 12 x 08 x 04

Sawyer A B C D E F G H I J K L. Low Media Stand / Meuble Audio-Vidéo / Estante Bajo para Televisión y Accesorios. x 08 x 08 x 10 x 12 x 12 x 08 x 04 English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. s you unpack and prepare for assembly, place the

Plus en détail

Download and install Sengled Element app on your mobile device. Connect your IOS or Android device to your 2.4GHz Wi-Fi network.

Download and install Sengled Element app on your mobile device. Connect your IOS or Android device to your 2.4GHz Wi-Fi network. LED + Smart Control Quick Start Guide sengled element Download and install Sengled Element app on your mobile device. Connect your IOS or Android device to your 2.4GHz Wi-Fi network. Connect Element hub

Plus en détail

INSTALLATION INSTRUCTIONS ATV Bumper

INSTALLATION INSTRUCTIONS ATV Bumper INSTALLATION INSTRUCTIONS ATV Bumper PN # 68993 Application: Kawasaki Prairie 700 Your safety, and the safety of others, is very important. To help you make informed decisions about safety, we have provided

Plus en détail

1 INSTALLATION INSTRUCTIONS Fullsize Utility Oval Tubular Assist Steps. Fullsize Truck Oval Tubular Assist Steps FIGURE 1 FIGURE 2

1 INSTALLATION INSTRUCTIONS Fullsize Utility Oval Tubular Assist Steps. Fullsize Truck Oval Tubular Assist Steps FIGURE 1 FIGURE 2 Fullsize Truck Oval Tubular Assist Steps Read entire instructions thoroughly before starting. Tools Required: Torque Wrench mm socket /8 drive ratchet /8 drive extension Torque Table: 8mm Hardware torque

Plus en détail

Corvette Carbon Fiber Underbody Brace Kit Part Number

Corvette Carbon Fiber Underbody Brace Kit Part Number Corvette Carbon Fiber Underbody Brace Kit Part Number 23385708 INSTALLATION INSTRUCTIONS Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is committed

Plus en détail

Corvette A/C Add-On Accessory Drive Package Specifications Package Part Number 19299069 = Air Conditioning Kit

Corvette A/C Add-On Accessory Drive Package Specifications Package Part Number 19299069 = Air Conditioning Kit Corvette A/C Add-On Accessory Drive Package Specifications Package Part Number 19299069 = Air Conditioning Kit Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance

Plus en détail

Owner s Manual ATV BASKETS REAR BASKET FRONT BASKET. Front and Rear ATV Baskets #12960 MOUNTING INSTRUCTIONS REPLACEMENT PARTS REV.

Owner s Manual ATV BASKETS REAR BASKET FRONT BASKET. Front and Rear ATV Baskets #12960 MOUNTING INSTRUCTIONS REPLACEMENT PARTS REV. Owner s Manual Front and Rear ATV Baskets #1960 REAR BASKET IMPORTANT Read and follow all Safety Precautions and Instructions Before mounting these baskets FRONT BASKET ATV BASKETS MOUNTING INSTRUCTIONS

Plus en détail

F26D / F26E. Assurez-vous qu il n y ait plus de vapeur d essence dans le capteur de niveau avant de procéder à la modification.

F26D / F26E. Assurez-vous qu il n y ait plus de vapeur d essence dans le capteur de niveau avant de procéder à la modification. Illustration 1 ) Remove strainer. ) Remove clips from rubber pipe and remove rubber pipe. C) Remove wire from pump and remove pump. ) Enlever la crépine. ) Enlever les collets du tuyau de caoutchouc et

Plus en détail

Big Block Clutch Kit ( ) Clutch Installation Procedure

Big Block Clutch Kit ( ) Clutch Installation Procedure Chevrolet Performance Clutch Kits 19329633 and 19329634 Specifications part number 19329914 Thank you for choosing Chevrolet Performance Parts as your high performance source. Chevrolet Performance Parts

Plus en détail

ZL1 Brake Kit Front Installation Sheet for Both V6 & V8SS Models

ZL1 Brake Kit Front Installation Sheet for Both V6 & V8SS Models ZL1 Brake Kit Front Installation Sheet for Both V6 & V8SS Models Front Kit Contents Kit BOM Qty Front Installation Sheet 1 ZL1 Front LH Rotor 1 ZL1 SPO Front LH Caliper 1 ZL1 SPO Front RH Caliper 1 SPO

Plus en détail

Supermatic Torque Converter ( ) Specifications

Supermatic Torque Converter ( ) Specifications Supermatic Torque Converter (24284129) Specifications Specifications Part Number 24284873 Thank you for choosing Chevrolet Performance Parts as your high performance source. Chevrolet Performance Parts

Plus en détail

Modular Conference Table

Modular Conference Table Modular Conference Table Assembly Instructions A B Starter (4') LLR69930/69931 A1 A2 B1 C1 F1 8 Pcs B4 6 Pcs C4 F4 A6 Screw #4 x 2 Screw #4 x 36 Pcs F5 Glide 1 Set 2 Sets C7 F6 for 4' LLR69936/69937 B7

Plus en détail

ZL1 Shifter Package Specifications

ZL1 Shifter Package Specifications Specifications Package Part Number 19299460 and 23157703 Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is committed to providing proven, innovative

Plus en détail

350 H.O. (High Output) TURN KEY ENGINE KIT ( ) Specifications

350 H.O. (High Output) TURN KEY ENGINE KIT ( ) Specifications 350 H.O. (High Output) TURN KEY ENGINE KIT (19210009) Specifications Specifications Part Number 88963869 Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance

Plus en détail

Tubular Side Rails FIGURE 3 FIGURE 1 FIGURE 4 FIGURE 2 FIGURE 5. Tubular Side Rails REV 04AP07 INSTALLATION INSTRUCTIONS. Tubular Side Rails

Tubular Side Rails FIGURE 3 FIGURE 1 FIGURE 4 FIGURE 2 FIGURE 5. Tubular Side Rails REV 04AP07 INSTALLATION INSTRUCTIONS. Tubular Side Rails FIGURE 3 6200 Grand Pointe Dr., Grand Blanc, MI 4843 Installation Instructions 1. Identify the positions of the brackets as shown in the Figure 1. A) Front Drivers and Rear Passenger side B) Front Passenger

Plus en détail

BRAKE CONTROL WIRING HARNESS

BRAKE CONTROL WIRING HARNESS BRAKE CONTROL WIRING HARNESS 30400 1994-1996 Ford Bronco 1994-Current Ford F-Series Pickups 2000-Current Ford Excursion 2005-Current Ford F-150 & F-250 LD 1997-Current Ford Expedition 1992-Current Ford

Plus en détail

Serpentine Belt Accessory Drive Package Specifications Specifications Part Number

Serpentine Belt Accessory Drive Package Specifications Specifications Part Number SERVICE OPERATIONS Serpentine Belt Accessory Drive Package Specifications Specifications Part Number 12490896 Package Part Number 12497698 = With Air Conditioning Part Number 12497697 = Without Air Conditioning

Plus en détail

Ø 5/16" Ø 1/8" (8 mm) (3 mm) 3

Ø 5/16 Ø 1/8 (8 mm) (3 mm) 3 HEMNES 2 AA-1922762-3 Ø 5/16" Ø 1/8" (8 mm) (3 mm) 3 101348 7 Design and Quality IKEA of Sweden 326454 109048 121714 IKEA of Sweden AB SE-343 81 Älmhult 1x 1x 107967 100823 109049 1x 2x 1x 326454 4 AA-1922762-3

Plus en détail

T56 Super Magnum Output Speed Sensor Kit

T56 Super Magnum Output Speed Sensor Kit I-Sheet 19329809 Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is committed to providing proven, innovative performance technology that is truly...

Plus en détail

Sears Brand Management Corporation, Hoffman Estates, IL U.S.A. SAFETY RULES

Sears Brand Management Corporation, Hoffman Estates, IL U.S.A.  SAFETY RULES Owner's Manual STOP WEIGHT BRACKET KIT Model No. 46.240 CAUTION: Before using this product, read this manual and follow all Safety Rules and Operating Instructions. DO NOT RETURN TO STORE For Missing Parts

Plus en détail

Installation Guide. Deck-Mount Bath Conversion Kit

Installation Guide. Deck-Mount Bath Conversion Kit Installation Guide Deck-Mount Bath Conversion Kit K-299 M product numbers are for Mexico (i.e. K-12345M) Los números de productos seguidos de M corresponden a México (Ej. K-12345M) Français, page Français-1

Plus en détail

JIMMIE JOHNSON #48 LOWE S CHEVY SS

JIMMIE JOHNSON #48 LOWE S CHEVY SS 1475 85147500200 JIMMIE JOHNSON #48 LOWE S CHEVY SS READ THIS BEFORE YOU BEGIN LISEZ CECI AVANT DE COMMENCER LEA ESTO ANTES DE EMPEZAR * Caution: Position all parts in this kit carefully. Parts will only

Plus en détail

HD Media Console / Meuble Hi-Fi / Medios de Gabinete

HD Media Console / Meuble Hi-Fi / Medios de Gabinete English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. s you unpack and prepare for assembly, place the

Plus en détail

Wells 32 x 76 Bookcase / 81cm x 193cm Bibliothéque / 81cm x 193cm Librero

Wells 32 x 76 Bookcase / 81cm x 193cm Bibliothéque / 81cm x 193cm Librero English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. As you unpack and prepare for assembly, place the

Plus en détail

READ AND SAVE THESE INSTRUCTIONS LISEZ ET GARDEZ LES INSTRUCTIONS LEA Y GUARDE ESTAS INSTRUCCIONES LI313A

READ AND SAVE THESE INSTRUCTIONS LISEZ ET GARDEZ LES INSTRUCTIONS LEA Y GUARDE ESTAS INSTRUCCIONES LI313A Installation instructions guide / Instructions d installation / Instrucciones de instalación RECIRCULATING KIT (island and wall range hood models) KIT DE RECYCLAGE (hottes de cuisine de paroi et île) KIT

Plus en détail

Instruction Sheet L5 SERIES. Flip-Up Side Shelf

Instruction Sheet L5 SERIES. Flip-Up Side Shelf Instruction Sheet L5 SERIES Flip-Up Side Shelf THANK YOU Thank you for purchasing an L5 Series Flip-Up Side Shelf option. Please read these instructions thoroughly before installing or assembling this

Plus en détail

EM-SBBU PARTS LIST. Bolt Bag A. Bolt Bag B. Description. M6x16mm 2. #10x3/4 bolt 2. Small washer. M8x16mm 2. #10 hex nut 4. M8x25mm 2.

EM-SBBU PARTS LIST. Bolt Bag A. Bolt Bag B. Description. M6x16mm 2. #10x3/4 bolt 2. Small washer. M8x16mm 2. #10 hex nut 4. M8x25mm 2. EM-SBBU Instructional videos available at SoundbarBrackets.com PLEASE READ THESE INSTRUCTIONS CAREFULLY AND KEEP FOR FUTURE REFERENCE! IF YOU DO NOT UNDERSTAND THE INSTRUCTIONS, OR DO NOT FEEL THAT YOU

Plus en détail

PARTS BREAKDOWN TORQUE CHART COMPRESSOR

PARTS BREAKDOWN TORQUE CHART COMPRESSOR 8475006 60 Gallon Single Stage Stationary Air Compressor V 1.2 PARTS BREAKDOWN TORQUE CHART COMPRESSOR 1 Torque 10.8 to 15 ft-lb (14.7 to 20.3 N-m) 2 Torque 50 to 75 ft-lb (67.8 to 101.7 N-m) 3 Torque

Plus en détail

Shelf & Corbel Kits Install Sheets

Shelf & Corbel Kits Install Sheets Shelf & Corbel Kits Install Sheets 8 inch. x 18 inch. Shelf Kit (ENG) 8 inch. x 24 inch. Shelf Kit (ENG) 7.5 inch. x 35 inch. Shelf Kit (ENG) 9.5 inch. x 23 inch. Shelf Kit (ENG) 9.5 inch. x 35 inch. Shelf

Plus en détail

Pedestal Installation Instructions For use with Model WFP24GW. Instructions d installation du piédestal Pour utilisation avec le modèle WFP24GW

Pedestal Installation Instructions For use with Model WFP24GW. Instructions d installation du piédestal Pour utilisation avec le modèle WFP24GW Pedestal Installation Instructions For use with Model WFP24GW Instructions d installation du piédestal Pour utilisation avec le modèle WFP24GW Table of Contents PEDESTAL SAFETY... 1 INSTALLATION REQUIREMENTS...

Plus en détail

Baja Motorsports,LLC

Baja Motorsports,LLC Baja Motorsports,LLC Set-up Instructions Mini Bike Instructions d installation Mini Bike Removal from crate Sortir le Véhicule de la caisse Remove cardboard carton from metal frame. Enlevez le carton de

Plus en détail

T56 Super Magnum Bell Housing Kit ( and ) Specifications part number

T56 Super Magnum Bell Housing Kit ( and ) Specifications part number T56 Super Magnum Bell Housing Kit (19329025 and 19329620) Specifications part number Thank you for choosing Chevrolet Performance Parts as your high performance source. Chevrolet Performance Parts is committed

Plus en détail

Supermatic Torque Converter ( ) Specifications

Supermatic Torque Converter ( ) Specifications Supermatic Torque Converter (19299800-19299807) Specifications Specifications Part Number 19299799 Thank you for choosing Chevrolet Performance Parts as your high performance source. Chevrolet Performance

Plus en détail

CAMPBELL HAUSFELD. Portable Air Compressors Compresseurs D Air Portatifs Compresores De Aire Portatiles

CAMPBELL HAUSFELD. Portable Air Compressors Compresseurs D Air Portatifs Compresores De Aire Portatiles CAMPBELL HAUSFELD Portable Air Compressors Compresseurs D Air Portatifs Compresores De Aire Portatiles Replacement Parts List Liste De Pièces De Rechange Lista De Repuestos WL502403, WL503501, WL503600,

Plus en détail

Accessory Hitch. C 4x D 4x E 4x. F 2x Tools Required K Revision A Printed in Mexico (NOT TO BE USED FOR TOWING)

Accessory Hitch. C 4x D 4x E 4x. F 2x Tools Required K Revision A Printed in Mexico (NOT TO BE USED FOR TOWING) 1 Accessory Hitch (NOT TO BE USED FOR TOWING) A B 4x C 4x D 4x E 4x F 2x Tools Required Revision A 12-3-13 Printed in Mexico Revision A 12-3-13 Printed in Mexico 2 REMOVE BOLTS AND PLASTIC COVERS USING

Plus en détail

INSTRUCTIONS D ASSEMBLAGE

INSTRUCTIONS D ASSEMBLAGE INSTRUCTIONS D ASSEMBLAGE ADAPTATEUR POUR CHÂSSIS «CLICK N GO» KIMPEX N o 37395- Réf. Description N o d article Qté Réf. Description N o d article Qté 0 Boulon de carrosserie M8-.5 x 60 mm 05 Bride de

Plus en détail

END TABLE USER ASSEMBLY GUIDE GUIDE D ASSEMBLAGE 1/5 REQUIRES 2 PEOPLE FOR EASE OF ASSEMBLY REQUIERT 2 PERSONNES POUR FACILITER L'ASSEMBLAGE

END TABLE USER ASSEMBLY GUIDE GUIDE D ASSEMBLAGE 1/5 REQUIRES 2 PEOPLE FOR EASE OF ASSEMBLY REQUIERT 2 PERSONNES POUR FACILITER L'ASSEMBLAGE REQUIRES 2 PEOPLE FOR EASE OF ASSEMBLY END TABLE REQUIERT 2 PERSONNES POUR FACILITER L'ASSEMBLAGE USER ASSEMBLY GUIDE GUIDE D ASSEMBLAGE 1/5 IMPORTANT: Please read this manual carefully before beginning

Plus en détail

Sku number: Date Page 1

Sku number: Date Page 1 ! o not throw away packaging materials until assembly is complete.! Assemble this item on a soft surface, such as cardboard or carpet, to protect finish.! Proper assembly of this item requires 1 person

Plus en détail

ZZ6 TURN KEY ENGINE KIT ( ) Specifications

ZZ6 TURN KEY ENGINE KIT ( ) Specifications ZZ6 TURN KEY ENGINE KIT (19351533) Specifications Specifications Part Number 19354120 Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is committed to

Plus en détail

Table of Contents Français (US) / (Canada)

Table of Contents Français (US) / (Canada) Thank you for choosing PetSafe, the best selling brand of electronic training solutions in the world. Our mission is to be the most trusted brand in the pet ownership experience. We want to ensure your

Plus en détail

INSTRUCTIONS D ASSEMBLAGE

INSTRUCTIONS D ASSEMBLAGE INSTRUCTIONS D ASSEMBLAGE ADAPTATEUR POUR CHÂSSIS «CLICK'N GO» Kimpex # Réf. Description N d article Qté a Adaptateur 0-00 b Support plié «A» 0-00 c Support plié «B» 0-000 d Support (modèle 0) 0-000 e

Plus en détail

LEISURE LINE FOLDING ADIRONDACK CHAIR LEISURE LINE CHAISE PLIANTE ADIRONDACK DO NOTCONTACT THE STORE NE PAS COMMUNIQUERAVEC LE MAGASINVENDEUR

LEISURE LINE FOLDING ADIRONDACK CHAIR LEISURE LINE CHAISE PLIANTE ADIRONDACK DO NOTCONTACT THE STORE NE PAS COMMUNIQUERAVEC LE MAGASINVENDEUR LEISURE LINE FOLDING ADIRONDACK CHAIR LEISURE LINE CHAISE PLIANTE ADIRONDACK Please Read Assembly Instructions Carefully For Parts, Service, or Technical support Call 1-800-404-8805 during business hours

Plus en détail

Installation Guide. Sonata R Grab Bar And Acrylic Shelf. Français, Page 5 Español, Página 8 K B

Installation Guide. Sonata R Grab Bar And Acrylic Shelf. Français, Page 5 Español, Página 8 K B Installation Guide Sonata R Grab Bar And Acrylic Shelf K-9459 Français, Page 5 Español, Página 8 1021774-2-B Thank You For Choosing Kohler Company We appreciate your choosing The Bold Look of Kohler with

Plus en détail

Installation Instructions

Installation Instructions Part Number: TL00 Installation Instructions PICK-UP TRUCK STAKE POCKET MOUNT Threaded insert TOOLS REQUIRED: Socket Wrench ¼ Socket / Socket Mounting Option - TL00 Steel Toylok Mounting Option - TL00/TL0

Plus en détail

Installation Instructions I - Sheet Number WTBF06 Rev.A

Installation Instructions I - Sheet Number WTBF06 Rev.A Installation Instructions I - Sheet Number WTBF06 Rev.A Important Safety Information CAUTION - Before driving, ensure that the hood shield is properly anchored to vehicle. Do not use automatic brush-style

Plus en détail

Teak. x 02. x 03 x 06. x 06. x 06. x 01. x 01. x 01

Teak. x 02. x 03 x 06. x 06. x 06. x 01. x 01. x 01 Round Dining Table & High Dining Table ase / ase Para Mesa Redonda de omedor & ase Para Mesa Redonda de omedor lta English This page lists the contents included in the box. Please take time to identify

Plus en détail

PROFESSIONAL MEMORY SAVER MODEL #3177 USERS MANUAL

PROFESSIONAL MEMORY SAVER MODEL #3177 USERS MANUAL PROFESSIONAL MEMORY SAVER MODEL #3177 USERS MANUAL Operating Instructions Please read these instructions thoroughly before using the product. Charge the Memory Saver before first use. The Memory Saver

Plus en détail

GARAGE POWER STATION MOTOR/PUMP KIT MODEL A TOOLS. INSTALLATION Remove the Motor/Pump Assembly. Wire cutters Electrical tape

GARAGE POWER STATION MOTOR/PUMP KIT MODEL A TOOLS. INSTALLATION Remove the Motor/Pump Assembly. Wire cutters Electrical tape GARAGE POWER STATION MOTOR/PUMP KIT MODEL A7009002 TOOLS Phillips screwdriver 1/2" open end wrench Wire strippers Wire cutters Electrical tape To avoid SERIOUS PERSONAL INJURY or DEATH from electrocution,

Plus en détail

Chevrolet Tahoe / Suburban / Avalanche. Grille Inserts FIGURE 2A FIGURE 1A FIGURE 3A. Chevrolet Tahoe/Suburban/Avalanche Grille Inserts IR 04OC05

Chevrolet Tahoe / Suburban / Avalanche. Grille Inserts FIGURE 2A FIGURE 1A FIGURE 3A. Chevrolet Tahoe/Suburban/Avalanche Grille Inserts IR 04OC05 Chevrolet Tahoe / Suburban / Avalanche Kits Contents Quantity Grille Assembly Upper Grille Assembly Lower Installation Instructions Tools Required Flat Bladed Tool 00 Grand Pointe Dr., Grand Blanc, MI

Plus en détail

SAVE THESE INSTRUCTIONS. Safety Summary WARNING

SAVE THESE INSTRUCTIONS. Safety Summary WARNING TDX SP Warning Label Kit Assembly, Installation and Operating Instructions Kit Nos. 1145767 and 1145769 Safety Summary To ensure the safe and proper installation of the WARNING/CAUTION labels, these instructions

Plus en détail

pottery barn kids speed boat bed lit hors-bord

pottery barn kids speed boat bed lit hors-bord pottery barn kids speed boat bed lit hors-bord CAUTION: Adult assembly required. This item contains small parts that have sharp points and edges in the unassembled state. Adults should take care when unpacking

Plus en détail

DO NOT USE UNTIL ALL INSTRUCTIONS REGARDING SAFETY HAVE BEEN READ. Use and Care Instructions for Paintball Vision System

DO NOT USE UNTIL ALL INSTRUCTIONS REGARDING SAFETY HAVE BEEN READ. Use and Care Instructions for Paintball Vision System WARNING DO NOT USE UNTIL ALL INSTRUCTIONS REGARDING SAFETY HAVE BEEN READ. Use and Care Instructions for Paintball Vision System With your VFORCE GRILL mask you have the latest in goggle technology and

Plus en détail

CBF SERIES CHEMICAL BY-PASS FEEDER INSTALLATION, OPERATION AND MAINTENANCE INSTRUCTIONS

CBF SERIES CHEMICAL BY-PASS FEEDER INSTALLATION, OPERATION AND MAINTENANCE INSTRUCTIONS 0 oz oz oz 8 oz oz INDUSTRIES LIMITED CBF SERIES CHEMICAL BY-PASS FEEDER INSTALLATION, OPERATION AND MAINTENANCE INSTRUCTIONS Installation method Install the CBF (chemical by-pass feeder) in parallel with

Plus en détail

Stationary Air Compressors Compresseur d'air Stationnaire Compresores de Aire Estacionarios

Stationary Air Compressors Compresseur d'air Stationnaire Compresores de Aire Estacionarios Stationary Air Compressors Compresseur d'air Stationnaire Compresores de Aire Estacionarios Replacement Parts List Liste de Pièces de Rechange Lista de Repuestos VH611001AJ, VH611201AJ, VH611300AJ and

Plus en détail

LandingPad # 9. Tool: 5 mm Allen wrench (included in Control Tower kit) 30 in / 76 cm. Note: Crossbar spread for this vehicle is fixed at 30 inches.

LandingPad # 9. Tool: 5 mm Allen wrench (included in Control Tower kit) 30 in / 76 cm. Note: Crossbar spread for this vehicle is fixed at 30 inches. LandingPad # 9 Tool: 5 mm Allen wrench (included in Control Tower kit) 30 in / 76 cm Note: Crossbar spread for this vehicle is fixed at 30 inches. base cover base *Spacer (for honda Element SC Only) pad

Plus en détail

Sears Brand Management Corporation, Hoffman Estates, IL U.S.A. SAFETY RULES

Sears Brand Management Corporation, Hoffman Estates, IL U.S.A.  SAFETY RULES Owner's Manual STOP WEIGHT BRACKET KIT Model No. 486.240 CAUTION: Before using this product, read this manual and follow all Safety Rules and Operating Instructions. DO NOT RETURN TO STORE For Missing

Plus en détail

Installation Guide A. Bottle Trap. Français, page Français-1 Español, página Español-1 P21636

Installation Guide A. Bottle Trap. Français, page Français-1 Español, página Español-1 P21636 Installation Guide Bottle Trap P21636 Français, page Français-1 Español, página Español-1 1075595-2-A Thank You For Choosing Kallista Thank you for choosing Kallista. Please take a few minutes to review

Plus en détail

Mantel Shelf Kits Install Sheets

Mantel Shelf Kits Install Sheets Mantel Shelf Kits Install Sheets 24 inch. Mantel Shelf Kit (ENG) 36 inch Mantel Shelf Kit (ENG) 24 inch. Mantel Shelf Kit (FR) 36 inch Mantel Shelf Kit (FR) 24 inch. Mantel Shelf Kit (SP) 36 inch Mantel

Plus en détail

Instruction Sheet

Instruction Sheet Instruction 16022521 Sheet Description: Encapsulated Thrust Bearing Kit Repair Part Number: 12002213 Kit includes: Dust Cap Retaining Ring Pulley 16022521 Instruction Sheet Spacer Thrust Bearing Lubricant.062

Plus en détail

RIDGID R7122 1/2 in. Spade Handle Drill Repair Sheet. RIDGID R mm (1/2 po) Perceuse à poignée bêche Feuille de réparation

RIDGID R7122 1/2 in. Spade Handle Drill Repair Sheet. RIDGID R mm (1/2 po) Perceuse à poignée bêche Feuille de réparation RIDGID R7122 1/2 in. Spade Handle Drill Repair Sheet RIDGID R7122 13 mm (1/2 po) Perceuse à poignée bêche Feuille de réparation RIDGID R7122 13 mm (1/2 pulg.) Taladro con mango de espada Listas de piezas

Plus en détail

Assembly Instructions

Assembly Instructions AI - 811-00 TODDLER GUARD RAIL (Barriere de lit pour enfant) ASSEMBLY INSTRUCTIONS Assembly Instructions Adult assembly required. Small parts may present choking hazard prior to assembly. that you follow

Plus en détail

ARC DINING TABLE ASSEMBLY INSTRUCTIONS. Toll-free MODEL NO

ARC DINING TABLE ASSEMBLY INSTRUCTIONS. Toll-free MODEL NO ARC DINING TABLE MODEL NO. 068-797-8 ASSEMBLY INSTRUCTIONS Toll-free 1-888-670-6684 IMPORTANT: Please read this manual carefully before beginning assembly of this product. Keep this manual for future reference.

Plus en détail

Gaggenau INSTALLATION INSTRUCTIONS INSTRUCTIONS D INSTALLATION INSTRUCCIONES DE INSTALACIÓN RA

Gaggenau INSTALLATION INSTRUCTIONS INSTRUCTIONS D INSTALLATION INSTRUCCIONES DE INSTALACIÓN RA Gaggenau INSTALLATION INSTRUCTIONS INSTRUCTIONS D INSTALLATION INSTRUCCIONES DE INSTALACIÓN RA 460000 Installation instruction... 2 Notice de ontage... 3 Instrucciones de ontaje... 3 Installation instructions

Plus en détail

The FlexArmor module (Cat. No N2) mounts in a FlexArmor Baseplate. It covers unused I/O module slots to maintain IP67 enclosure integrity.

The FlexArmor module (Cat. No N2) mounts in a FlexArmor Baseplate. It covers unused I/O module slots to maintain IP67 enclosure integrity. Installation Instructions FlexArmor Module Catalog Number 1798-N2 42529 The FlexArmor module (Cat. No. 1798-N2) mounts in a FlexArmor Baseplate. It covers unused I/O module slots to maintain IP67 enclosure

Plus en détail

WARNING. Right hand leg. Skirt. Sheet metal screws. Right hand leg. Skirt. Sheet metal screws

WARNING. Right hand leg. Skirt. Sheet metal screws. Right hand leg. Skirt. Sheet metal screws STATIONMASTER SERIES Failure to install product as instructed, use of hardware other than that which is provided with the product, or failure to comply with all instructions can result in product failure,

Plus en détail

FLAT/INCLINE/DECLINE BENCH ASSEMBLY INSTRUCTIONS

FLAT/INCLINE/DECLINE BENCH ASSEMBLY INSTRUCTIONS LAT/INCLINE/DECLINE BENCH ASSEMBLY INSTRUCTIONS LAT/INCLINE/DECLINE BENCH NL-IDB Overall Dimensions: 53.25" L x 25.25" W x50" H July 08, 2014 Specifications Weight = 74 lbs Packed in 1 Box Box 1 = 52"

Plus en détail

PAC123T Torch Lead Replacement PAC123T Remplacement du faisceau de torche. Field Service Bulletin Bulletin de service sur le terrain

PAC123T Torch Lead Replacement PAC123T Remplacement du faisceau de torche. Field Service Bulletin Bulletin de service sur le terrain PAC123T Torch Lead Replacement PAC123T Remplacement du faisceau de torche Field Service Bulletin Bulletin de service sur le terrain 803430 Revision 3 July, 2007 Révision 3 Juillet, 2007 TORCH LEAD REPLACEMENT

Plus en détail

Morris Mirror / Miroir / Espejo

Morris Mirror / Miroir / Espejo English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. As you unpack and prepare for assembly, place the

Plus en détail

AT-01. Board for Arduino UNO with 2 NPN outputs Placa para Arduino UNO con 2 salidas NPN Plaque pour Arduino UNO avec 2 sorties NPN

AT-01. Board for Arduino UNO with 2 NPN outputs Placa para Arduino UNO con 2 salidas NPN Plaque pour Arduino UNO avec 2 sorties NPN Board for Arduino UNO with 2 NPN outputs Placa para Arduino UNO con 2 salidas NPN Plaque pour Arduino UNO avec 2 sorties NPN Support board for the Arduino UNO. It makes easier the installation and assembly

Plus en détail

B009. Portes de douche pivotantes neo-angle Neo-angle shower doors

B009. Portes de douche pivotantes neo-angle Neo-angle shower doors PORTE DE GUIDE DOUCHE D INSTALLATION NÉO-ANGLE / NEO / INSTRUCTION ANGLE SHOWER MANUAL DOOR B009 Portes de douche pivotantes neo-angle Neo-angle shower doors LIRE ATTENTIVEMENT AVANT DE COMMENCER READ

Plus en détail

Installation Instructions I - Sheet Number WTBF23 Rev.B

Installation Instructions I - Sheet Number WTBF23 Rev.B Installation Instructions I - Sheet Number WTBF23 Rev.B Important Safety Information CAUTION - Before driving, ensure that the hood shield is properly secured to vehicle. Do not use automatic brush-style

Plus en détail

Trim Kit Installation Instruction

Trim Kit Installation Instruction Trim Kit Installation Instruction Instrucciones para la Instalación del Kit de Molduras Instructions pour l'installation du Kit d'encastrement m If any hardware or parts are damaged or missing, contact

Plus en détail

Fitting Instructions #NAME? W C L F IT $

Fitting Instructions #NAME? W C L F IT $ Fitting Instructions TOWBAR for MITSUBISHI L200 SU Pickup Double Cab, Single and Club Cab Fits to all bumper variants CL121B MATERIALS A 1 Cross Bar A1 1 Ball support B 1 Bumper support bracket (large

Plus en détail

IMPORTANT SAFETY INSTRUCTIONS WARNING CAUTION! WARNING ENGLISH ENGLISH

IMPORTANT SAFETY INSTRUCTIONS WARNING CAUTION! WARNING ENGLISH ENGLISH URSHULT ENGLISH IMPORTANT SAFETY INSTRUCTIONS For indoor use only. Regularly check the cord, the transformer and all other parts for damage. If any part is damaged the product should not be used. Important

Plus en détail

Part name: Trailer hitch. Nom de la pièce: Attelage de remorque

Part name: Trailer hitch. Nom de la pièce: Attelage de remorque Part name: Trailer hitch : Nom de la pièce: Attelage de remorque Numéro de pièce: INSTALLATION INSTRUCTIONS NOTICE D'INSTALLATION -TO FIT SUBARU XV CROSSTREK PLEASE READ INSTRUCTIONS THROUGH BEFORE YOU

Plus en détail

Supermatic Transmission ( ) Specifications

Supermatic Transmission ( ) Specifications (19300175) Specifications Specifications Part Number 19211852 Thank you for choosing Chevrolet Performance as your high performance source. Chevrolet Performance is committed to providing proven, innovative

Plus en détail

Start. Quick. Installation. Installation. Instalación

Start. Quick. Installation. Installation. Instalación If you have any questions, please visit our website at www.magnavox.com/support Quick Start EN Installation Installation Instalación Need help connecting this LCD? Call us at 1-866-341-3738 Vous avez besoin

Plus en détail

MANUEL D INSTALLATION INSTALLATION MANUAL

MANUEL D INSTALLATION INSTALLATION MANUAL MANUEL D INSTALLATION INSTALLATION MANUAL STRATO PLAN VASQUE SUSPENDU EN VERRE WALL-HUNG GLASS CUPBOARD BASIN PBD008R PRODIGG IMA-STRATO-PBD008R-090630 P.1 www.prodigg.com REMARQUES REMARKS Nous vous remercions

Plus en détail

Follow these instructions and follow all safety procedures. See the Washlet installation manual for additional safety precautions.

Follow these instructions and follow all safety procedures. See the Washlet installation manual for additional safety precautions. Distance from wall (mm) 6 mm WASHLET EXTENSION HOSE KIT INSTALLATION MANUAL Follow these instructions and follow all safety procedures. See the Washlet installation manual for additional safety precautions.

Plus en détail

-Derby II Led - Double Derby à LED RGBA RGBA LED Dual Derby

-Derby II Led - Double Derby à LED RGBA RGBA LED Dual Derby -Derby II Led - Double Derby à LED RGBA RGBA LED Dual Derby MODE D EMPLOI USER MANUAL 1 Français 1- Instructions de sécurité WARNING Avant d utiliser votre matériel, nous vous recommandons de lire l ensemble

Plus en détail